(" ~

Pieces de rechange
Spare parts list

BMAV 560H 010432 -1

MOTOBINEUSE
TILLER




184

87 88

\ﬂﬁ“

\ﬁ./»/..

.‘
7, \ B Ve

00/10



Rep Ref. Rq |Désignation Description Qté
N° Rk Qty
57727500 Carter complet & jonc (Gris silver) . . .......... Complete casing, flanged (Grey silver) . ....... 1
1 11535101 Chassis (Grissilver) ........oooi i Chassis (Greysilver). .. ..o i 1
2 11440103 Guidon (NOIr) . ... s Handlebars (Black) . . .. ... ... ... .ot 1
3 11526117 Tole protection centrale (Gris silver) .......... Gear protective cover (Grey silver) ........... 1
4 11526118 Extension droite (Gris silver) . ............ ... R.H.S guard extension (Grey silver) .......... 1
5 11526119 Extension gauche (Grissilver). . ............. L.H.S guard extension (Grey silver). ... ....... 1
6 12601005 Supp. roue transport (Noir) .. ............... Front wheel bracket (Black). . ............... 1
8 12711039 Jonc (Grissilver). . ... Flange (Greysilvar) .......... ... oot 1
9 11301130 Joue carterecodroite .. ... .. .. e Transmission housing, RHS . ............... 1
10 11301131 Joue carterecogauche. ........... ... ..., Transmission housing, LHS. . ............... 1
1 12611011 BDOION + ittt e e KBy e e vttt e e 1
12 11526125 Tole intcapot M.arr.noir ............... ..., Innerstile beltcover . ............. ... .. .. 1
16 26501112 Rehausse moteur Robin . ... ... . ... ... RaisingpanelRobin . ................. ... 1
31 11701140 Levierembrayage. .........ooviiiiiiian Clutchlever. . ...... .. i i, 1
32 11301145 Entretoise chassis. ............. ... i 1S 0= Vo1 O 2
33 11526135 Arbrerouedouble............ ... i Double wheelshaft. ...................... 1
34 11526145 Entretoise roue double . ............. ... ... F] o= Lol 1
35 57720996 Réducteur M. ar. mécanique . .......... ... Reversinggearbox . ......... ... ... ol 1
40 15802 Capot courroie (Noir). .. ...l Beltcowl (Black).............ooviiann 1
50 12503 Roulement ... i Ball-race . ..ot e e s 2
51 12542 Roulement ....... ... .. i, Ball-race . . ... oo oo i 2
52 15038 Arbredetravail . ......... ... . i Bladeshaft........... ... oo i 1
53 46097 jointdecarter . ... ... . il Joint. . e 2
54 14088 Entretoise plastique. . ........ ... oo il SPACET it 1
55 13292 Chalne ..o i Chain . ... 1
56 12793 Bouchon..........coiiiii i, Greasecap........ P 2
57 13372 Pignon8dis..........oovviiiiiii i, Cogwheel.......... .. .. .. . . i it 1
58 16032 Entretoise épaulée .................. .. ... Shouldered spacer .. .......... .. ... at 1
59 16031 Entretoisecarter . ............ .. ... ... Spacer . .. e e 1
60 64948 Manettegaz .......... ..o il Acceleratorlever. .. ..... ... .. ... 1
61 62754 Cachemanette . ............. .. .ot Accelerator leverhousing .................. 1
62 68363 Emboutmanettegaz. .. ................... Acceleratorknob. . ... ... o oo i
683 62764 Céble gaz (GC/B.S.55Hp) . ..., ... iint Throttle cable (GC/B.S. 5,5Hp) . ... .......... 1
13130 Cable gaz (B.S. 3,5Hp/B.S. 5Hp) Throttle cable (B.S. 3,5Hp/B.S. 5Hp)
13207 Céable gaz (Robin EY 20) Throttle cable (Robin EY 20) 1
13129 Cable gaz (Geotec) Throttle cable (Geotec) |
64 13248 Cable inversion vitesse . . .......... ... .... Reverse gearcable. ...................... 1 ‘
65 13199 Cébleembrayage ........... ... Clutchcable ....... ... 1 |
66 12162 Galetembrayage ........... ... ... Runner. ... ..ot 1 |
67 16034 Entretoise levierembrayage ................ SPaACET .+ vt e 1
68 65133 Ressortembrayage. ................. .. ... SPING. e it e 1
69 14090 Roueavant............. ..o, Frontwheel...... ... .. ... ... it 1
70 65026 Ressort roue transport. . . . ...... . ... 1T o] o 1 T T 1
71 15415 Poulie moteur M. av-M. ar. arbre @19,05....... Motor puiley Forward/Reverse gear (Shaft £19,05). 1
15432 Poulie moteur M. av-M. ar. arbre @20 Motor pulley Forward/Reverse gear (Shaft @20)
72 14135 Poulie transmission. . ......... ... ... ... Transmissionpulley . ... ... .. oL 1
73 15098 Axe fixation pouiie. ........ ... .. Lo Pulleyshaft. ......... oo oo 1
74 13567 (00T T4 o' = Belt. . o e 1
76 64487 Grille échappement (BSSHp) ............... Exhaust grillt (BSBHp). .. ... ... 1
14744 Grille échappement (BS 3,5Hp) Exhaust grill (BS 3,5Hp)
77 55102 DiSQUE .« vt vttt e DISK . ot 2
78 55201 Etoile départ doubie 40x4 G . ... ............ Twin rotating blades 40x4 L. ... ............. 1
55098 Etoile départ simple 40x4 G Simple rotating blades 40x4 L
79 55200 Etoile départ double 40x4D ................ Twinrotatingblades40x4 R ................ 1
55097 Etoile départ simple 40x4 D Simple rotating blades 40x4 R
80 81907 Couteaugauche . ........ ... .. Blabe, LH . .. ... .
81 81906 Couteaudroit .............. .ol Blabe, RH. .o
82 55150 étoile addit. dém. gauche .. ... ..o L. Additional blade assembly, LH. . .. ...........
83 55103 Etoile addit. dém. droite. . . ................. Additional blade assembly, RH .. ............
85 64349 Collier. ..o Collar ..o 2
86 14989 Guide courrcie M. av-M.ar.. ................ Drive-belt guide Forward/Reverse gear. ... .... 1
87 62820 LeViBr oo LBVBI 2
Manuel
1 11535101
12 11527125
64 13248
00/1¢



Rep Ref. Rq | Désignation Description Qié
N° Rk _ Qty
88 12126 Poignée PVC . ... . ... . i Grip oo 2
97 16023 Entretoise poignée de serrage. . ............. SpaCer e 1
98 36006 Pigce intermédiaire . .. ........ ... .. ...... Fillerpiece ... ... ... 1
99 15431 Poignée deserrage. ...................... Handlebar tighteninglever. . ................ 1
100 15029 Arbre M. av. Mécanique ................... Forwardgearshaft ....................... 1
121 11482 Ecroufrein M6 Z. . ... ouunn .. Blocking nUtM6Z. ...,

123 11485 EcroufreinM10Z..........ooiienennn ... Blocking nut M10Z. ......................

124 11486 Ecroufrein MI22Z........................ Blockingnut M12Z.......................

125 11429 EcrouHM10Z.......................... NutHM10Z. ... .. e
126 11518 Ecrou H M6 Z embase crantée ... ........... Nut H M6 Z, notched shoulder. ... ...........

127 11519 Ecrou H M8 Z embase crantée .. ............ Nut H M8 Z, notched shoulder. ... ...........

128 11521 Ecrou H M12 Z embase crantée .. ........... Nut H M12 Z, notched shoulder. .. ...........

141 11616 Rondelle 8Z..........cciiiiiiiiinnnn, Washer8Z......... ..o,

143 11635 Rondelle 12x27x2,52Z ... .................. Washer12x27x25Z. .. ........coivvnnn.

145 11818 Rondelle starfock 10 . ..................... Starlockwasher10.......................

146 11826 Rondelle starlock 12 .. ... ................. Starlockwasher12.......................

147 11617 Rondelle 8Bx30X1,5Z. ... .ccoviiiinennnnnn Washer8x30x1,5Z. ..o oo vie i
160 55080 Goupille clips @10. ... ..., Clip pin, 10mm diameter...................

161 55081 Goupille clips @8. .. ... oot Clip pin, 8mmdiameter. .. .................

162 12979 Clavette arbre @19,05. ... ................. Key (Shaft @18,05).......................

12973 Clavettearbre @20 . ............ ... ... ... Key (Shaft @20) .........................

163 11495 Clipsd,2. .. Spirenuts 4,2, .......... ... i
164 12855 Circlips . oo Circlips ...

165 11135 VisToled,2. ... Coverboltd4,2......... ... .. ... ........

180 14733 Etiq. "Danger fraises” ...............oo..... Label: "Danger - rotating blades". . ...........

181 14724 Etiq. “Sécurité” .. ....... i Safetylabel ............................

182 14734 Etiq. "Lire manuel®. . .. ... Label: "Read the manual* . .................

183 64668 Etiquette de gaz + arrét moteur. . . ........... Label: Accelerator lever + engine cut-off ... ....

184 62831 Etiquette embrayage mécanique .. ........... Label: Clutchlever .......................

185 62830 Etiq. "inversion de vitesse *. . ............... Label: Forward and reverse gears............

186 14682 Etiq. “Transmission démontable® .. ... ........ Label, "Removable transmission* ............

200 11176 VISTFHCMBX452Z .. ..., Screw TFHeM6x452Z ... ... ... ...

201 11113 Vis 5/16 TH24 UNF Ig 19 emb crantée ........ Screw 5/16 TH24 UNF Ig 19, notched shoulder. .

202 11085 VisStHCMBX16 N ..............oiin. .. Screw StHCMBX16N. ....................

203 11250 Vis H M6x16 Z embase crantée ............. Screw H M6x16 Z, notched shoulder. . ........

204 11260 Vis H M8x16 Z embase crantée ............. Screw H M8x16 Z, notched shoulder. . . . ... ...

206 11265 Vis H M8x40 Z embase crantée moteur Screw H M8x40 Z, notched shoulder motor

GC/Briggs/Tecum .. .......covieiueen.... GC/Briggs/Tecum . ... vuvveei e
11266 Vis H M8x45 Z embase crantée moteur Robin. .. Screw H M8x45 Z, notched shoulder motor Robin .

207 11267 Vis H M8x50 Z embase crantée ............. Screw H M8x50 Z, notched shoulder. . .. ... ...

211 10794 ViSHMBX110Z. ... ... i i Screw HMBX110Z .. ...,

213 10810 VIBHMIOX3SZ ......... .. i Screw HMI10X35Z ... ...t
214 10834 VISHMIOXS5Z . ... .. oo Screw HM1OX55Z ... ..., ... ... ... . ...

215 10859 VISHMI2x60Z ......................... ScrewHMI2x60Z ... ...... ... ... ........

218 10899 VisSHM14x90Z ... ... ... ... ... .... Screw HM12x80Z.......................

223 11061 ViISCHCMBX50. ..ot Screw CHCMBX50 .. ...t ...

Conception-Réalisation SORMAP @ 02 40 26 57 22 00/1 0



